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Artikel

330071 HOUSING SET (A+B)

328336 LED BULB

319760 PUSHING BUTTON

328335 DC-SPEED CONTROL SWITCH

984528 O-RING (P-6)

301653 TAPPING SCREW (W/FLANGE) D4X20 (BLACK)
328349 GUARD BAR

321592 FENCE

984327 TAPPING SCREW D3X8 (W/SP.WASHER)
959140 CONNECTOR 50091 (10 PCS.)

330070 CONTROLLER TERMINAL SET

608VVM BALL BEARING 608VVC2PS2L

328361 MOTOR DC 18 VOLT

321580 LEVER SPRING

328348 LEVER BOLT

325241 SEAL LOCK HEX. SOCKET HD. BOLT M3X8
325077 SEAL LOCK HEX. SOCKET HD. BOLT M3X6
325076 BLADE HOLDER

983564 PIN D6

325071 PLATE SPRING

325070 PLUNGER HOLDER (A)

328343 PLUNGER

994251 RETAINING RING FOR D7 SHAFT

328342 CONNECTING PIECE

325242 NEEDLE BEARING

328341 GEAR

328340 BALANCE WEIGHT

328339 ORBITAL CAM

957540 WASHER (A)

328328 GEAR HOLDER

673489 RETAINING RING (E-TYPE)

328344 PLUNGER HOLDER

328346 PACKING COVER

328345 PACKING

328329 NEEDLE ROLLER

328330 ROLLER HOLDER

328331 PIN

315500 MACHINE SCREW M4X8 (W/WASHER) BLACK
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321576 RUBBER BUSHING

Artikel

872971 RETAINING RING (E-TYPE) FOR D3 SHAFT

328332 CHANGE KNOB
982454 SPRING (C)

959155 STEEL BALL D3.97 (10 PCS.)

321573 BASE

321575 BASE LOCKER

949665 HEX.SOCKET HD.BOLT M5X14 (10 PCS)
334877 SWITCH ASS'Y

330069 SWITCH ASS'Y

334853 INTERNAL WIRE FERRITE SET

328352 CHIP COVER

944458 HEX. BAR WRENCH 4MM

321590 SPLINTER GUARD

329897 BATTERY COVER

336472 LATCH

336473 HANDLE (HSC) NEW

336474 HINGE

337110 INNER TRAY (A)

337111 INNER TRAY (B)

321593 GUIDE

321992 SUB BASE (A) STEEL

321993 SUB BASE (B) PLASTIC

321996 SPECIAL BOLT

325149 GREASE (MOLUB-ALLOY NO.777-1) 75G
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